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Mrs. Rossi, 64 years old

• Family history: mother died because of AMI at
65, father treated with TEA at 87 (no previous
stroke)

• Personal history: fibromyalgia, overweight, 
hypertensive and hypercholesterolemic from 
the age of menopause (52 y.o.)

• Active smoker: 5-7 sigarettes/day since the 
age of 20

• Sedenterary, Mediterranean diet pattern



Some numbers

• Office BP= 144/86 mmHg
(mean of 3 measurements)

• Home BP= 140/84 mmHg
(mean of reported morning
values)

• WC= 98 cm, BMI= 29,7 
kg/m2

• FPG= 118 mg/dL

• Uric acid= 6,1 mg/dL

• eGFR= 58 ml/min

• No microalbuminuria

• TC= 239 mg/dL
• LDL-C= 131 mg/dL
• TG= 298 mg/dL
• HDL-C= 48 mg/dL
• Lp(a)= 54 mg/dL
• Liver transaminases, 

gGT in the normal
range

• TSH in the normal
range

• CPK= 294 U/L



Her latest ABPM

Mean 24 hour BP: 137/82 mmHg
Mean diurnal BP: 142/86 mmHg
Mean nocturnal BP: 134/74 mmHg



No pathological signs at standard ECG 
and echocardiography but …

• Diffuse Intima-Media 
Thickness (1.3-1.4 mm)

• Plaque at right internal
carotid level (stenosis: 
25-30%) 



Current treatment of the patient

• Ramipril 2.5 mg morning and evening

• Cardioaspirin

• Phytosterols 1600 mg/day



What the risk for this patient?

• Moderate

• High

• Very High

• Extreme



A «standard» 
risk

classification
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CKD and RISK
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What LDL-C target for this patient?

• <115 mg/dL

• <100 mg/dL

• <70 mg/dL

• <55 mg/dL



The LDL-C goals
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Current treatment of the patient

• Ramipril 2.5 mg morning and evening

• Cardioaspirin

• Phytosterols 1600 mg/day



What about statin safety in CKD 
patients?

• As in non CKD patients

• Slightly higher than in non CKD patients

• Higher than in non-CKD patients

• Markedly higher than in non-CKD patients



Statins risk in CKD patients
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What to change in therapy?

• TLS intensification and recheck

• Antihypertensive treatment intensification

• Lipid-lowering treatment

• All of them

• No one of them



The distance from target

• LDL-C= 131 mg/dL -> <70 mg/dL = ↓ min. 47%

• nonHDL-C= 191 mg/dL -> <100 mg/dL = ↓48%

• TG= 298 mg/dL -> <150 mg/dL = ↓ 50%



And what about her BP control ?

Eur Heart J. 2018 doi:10.1093/eurheartj/ehy339



Our first approach

• TLS improvement

• Perindopril/Amlodipine 10/5 mg 1 
tab/morning

• Cardioaspirin

• Simvastatin/Ezetimibe 40/10 mg/evening





After 2 months … 

• Office BP= 133/82 mmHg
(mean of 3 measurements)

• Home BP= 128/79 mmHg
(mean of reported morning
values)

• WC= 95 cm, BMI= 28,6 
kg/m2

• FPG= 109 mg/dL

• Uric acid= 5,6 mg/dL

• eGFR= 59 ml/min

• No microalbuminuria

• TC= 165 mg/dL
• LDL-C= 71
• TG= 211 mg/dL
• HDL-C= 52 mg/dL
• Lp(a)= 52 mg/dL
• Liver transaminases, 

gGT in the normal
range

• TSH in the normal
range

• CPK= 294 U/ml



Next step?

• To mantain the current therapy suggesting a 
further intensification of the TLS?

• To increase the simvastatin dose to 80 mg? 

• To change simvastatin/ezetimibe 40/10 mg 
with atorvastatin 20 mg + ezetimibe 10 mg?

• To begin treatment with PCSK9 inhibitors?



Thanks for your attention


